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HOW TO MAKE USE OF THIS PARTS LIST
RN=YYX+DRE

1. The part numbers of parts shown in the figure indicate the corresponding numbers (Ref. No.) shown by the Index.
HAECREaNn:BROSLKBR. AN TUBN(RCININIIZHCT 2T F /1 2ALLEH>T, ENREILOHMNET
2. Explanation of codes
128 nineg

1) Codes on the “Note"* column
EART Moits

@ - 2P means this part is changed from the previous parts list,
FEN A=V VAP WL TSETEE2ABKAL8%LET
@ #01....... refer to the “Note’’ explanation at bottom of page.
001 A= TFTo "I OBBALEEBL TTFa v,

2) Codes on the “E.C. {(Engineering change)’’ column

"EEER" Moks

(1) A.10/83. ... Added from October, 1983
1983108 & N BMm & h 1z,

(@ D.10/83 .. . . Obsoleted from October, 1983
1983108 & N HikR & h -

When previous parts (Obsoleted part) and new parts (Added parts) are not interchangeable with each other:
HRGnEM/ErLCEENRS

In this case, even obsoleted part (D.) can be ordered with the obsoleted part number, so select the parts with changed dates and place your orders.
IOBERABEO)IANSEFTLIEINT2ETro, EBFRLIN. v ThrOBMBEERL T EXTFT AW,

Example (154)

l;ei. Note Part No. Description E.C. a"“'
0. 12 o £ o o eq.
E b TEBER & & sl
L_[1 & B1401-100000  Needle bar 1D.10/83] " /vy R — -
19 « B1401-100-000-A  Needle bar 1A10/83! v — 1
__{2 »  B1105-200000  Frame cover fb-10/83! [ 81105300000 -
W B1105-300-000 Frame cover LA 1 Q@?j 7L —LH— 1

—@ In case when previous parts and new part are interchangeable with each other:
BMGOERELHHIBENES
In this case the new part number is replaced on the * & (Japanese)’’ column of the previous parts, so please order by the new part number,
e R, BRENNIKBEM- TP LIFLVSRENXEBALTHNEITOT, HILVUSKFTIEXT AL,

® c.10/83
1 «  [B1105500-000] Frame cover fc10/83) BTI086E0WG0 1
Correct No. Wrong No.
ELVRE Y

Please order by the correct part number.
ELUVRBT I EXTFa&L.
® ma0/83 ..... The amount required is changed from October, 1983
The new amount required is shown in the "Amt. Req’’. column.
1983 FE10A L NHBHEEILL 1. ZOBEHMVNCRIFLCHNBIrRRLTHNZE T,

3) Codes on the ""Amt. Req.” column

R MoKs
@ 2 .. Indicates amount required is 2.
nEk. 2@BsrEHLET.
@20 ......... indicates length in meters. (unit is meter)
Ba, 24—ttt ZEbLET. (BEQRX—-FPALTT)
@ —- e Indicates parts obsoleted from the parts list.
ZOR=V )R SERRE NIRRT,
@ ()y.......... Indicates sub parts which construct the assembly part.

Assembly part is shown as “‘asm.” and 2 £ in Japanese, in the “Description” column.
ARG LME L TV HSFHREL4T/HLL I T HBRBKEMCIRIT “asm” XTI IERRLTHNE T,

E R e e e el e e e el e e e e R e D e e el e e T e e e L T T T S L L T e e e L L Y L R LY Y

When Ordering The Spare Parts:

In order to ensure that we deliver the correct parts to you, please clearly state when ordering the comesponding PART NUMBER
(ex. B1109-012-A00) and also the PARTS LIST NUMBER (ex. 0010-01, given at the bottom right of the cover) or the MACHINE SERIAL
NUMBER, because there are some parts which have been changed.

WABREXOBD ZEXK

IR=YYRMIBBIATV5HABRE EX0RBIE. BELNESHA ., B1109-012-A00) TI:EX T &,
EbET, ZROAX—VIVRINEBES (REAT. AL, N0010-01) X (3, BEES 4+ - EBETRFIECT
T. X, ARDIHBRD—BBHEEZ L BBEHNHN ETOTITHT S0,
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1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS
GAES - S EBE R




~

REF.NO.  NOTE PART NO DESCRIPTION b v A AMT.
1 $$-7110910-SP SCREW 11/64-40 L=8.5 WkI3¥ 11/64-40 L=8.5 8
2 101-00907 SIDE PLATE KLt 1
3 #04 106-02902 SIDE PLATE K44 1
4 101-01004 GASKET k49 Ka¥y 1
) 100-39451 GROUND WIRE ASM. Yiskey 93 1
6 §§-7110710-SP SCREW 11/64-40 L=7 w37 11/64-40 L=7 1
7 TA-2351004-R0 RUBBER PLUG 337 1
8 TA-0550604-R0 RUBBER PLUG by 2
9 TA-1250504-R0 RUBBER PLUG by 3
10 B1114-051-0C0 NEEDLE THREAD GUIDE PIN Ah7o44%- 1
11 NS-6620310-SP NUT 3/16-32 647+2} 3/16-32 1
12 TA-0750704-R0 RUBBER PLUG 337 2
13 TA-0750404-R0 RUBBER PLUG 34 1
14 TA-2100904-R0 RUBBER PLUG My 1
15 101-00808 GASKET ARy 1
16 101-00758 FACE PLATE ASM. IV ERN 1
17 #04 101-60851 FACE PLATE ASM. I PN 1
18 §§-7111120-5P SCREW 11/64-40 L=10.5 Wtik7 11/64-40 L=10.5 3
19 TA-1250406-R0 RUBBER PLUG 3344 3

20 101-01509 THREAD GUIDE, D {744 D 1

21 $5-5080610-5P SCREW 9/64-40 L=6 b3247 9/64-40 L=6 1

22 101-01400 THREAD GUIDE, C 17744 C 1

23 $5-2080710-SP SCREW 9/64-40 L=7 W47 9/64-40 L=T 7

24 101-01103 PLATE 7977749 1

25 $5-2080810-SP SCREW 1/8-44 L=7.5 WYy 1/8-44 L=7.5 4

26 B1123-552-000-A THREAD TAKE UP LEVER OIL GUARD FUEMN- 1

27 #04 B1123-552-A00 THREAD TAKE UP LEVER OIL GUARD FoEshN- 1

28 §§-7110510-SP SCREW 11/64-40 L=5 W37 11/64-40 L=5 1

29 #01 101-01301 THREAD GUIDE, B 1}774H4 B 1

30 §5-5090610-SP SCREW 9/64-40 L=6 b9247 9/64-40 L=6 1

31 B3138-512-000 TAKE-UP SPRING ADJUSTING PLATE MR Tt oty |

32 §5-7080520-SP SCREW 9/64-40 L=4.5 Wiy 9/64-40 L=4.5 1

33 101-01202 THREAD GUIDE, A {774 A 1

34 B1132-512-000 NUT FUEs AV M 1

35 TA-1050604-R0 RUBBER PLUG bty D=10.5 L=5.5 1

36 TA-0750404-R0 RUBBER PLUG My 1

37 B1111-563-000 BED SLIDE SPRING AP 1

38 §S-7110510-5P SCREW 11/64-40 L=5 W77 11/64-40 L=5 2

39 #02 101-46009 SED SLIDE, LEFT 3/32" TO 7/16" 47 b5y 3/32-7/16 1

40 §8-2110920-TP SCREW 11/64-40 1=8.5 UHR7 11/64-40 L=8.5 2

41 #02 101-35309 THROAT PLATE 3/16” N45 (p=4) 3/16 1

42 #02 101-46504 BED SLIDE, RIGHT 3/32" TO 7/16" 45 ¥ 3/32-7/16 1

43 101-00410 BED SCREW STUD Rybyfa- 3

44 #03 101-00659 BED SLIDE ASM. Y45 93 1

45 $8-3130710-5P SCREW A2 3

Note (i¥ic) #01..... Replace this part for stitch
specification“G”. (See page 11)
#02..... Exchanging gauge part.

R DIBAICIIBT A S TY

QIR=T2TBBTEW)

R — D%ahe BEERA, 67, ST i
See page 20~21 for stitch specifications DNTIF20~21R— D%, LEEEFico
“A", *6" and “S" and page 12 and page 22 for WTRI2ZR—JRUWR—IETREBT X
stitch specification “F". respectively. W

#03..... Replace this part for A, B types for BT OF—7HIA BY A TGS
tape attaching with stitch specification ILWERIRT ZHEBTY S
“F”. (See page 12) Q2R—=T2 THEBT &)

#04. . ... For URBAN WHITE specification parts. F—vk7 A MRS



2. MAIN SHAFT, NEEDLE FEED & NEEDLE BAR COMPONENTS
Lo - stX 0 - HERME




()

REF.NO. NOTE  PARTNO. ... DESCRIBTEON o LI
1 101-02853 THREAD TAKE-UP LEVER ASM. AT, 9% 1
2 B1904-552-0A0 THREAD TAKE-UP LEVER SHAFT ASM. 7787 9399 )3 1
3 €Q-3500000-F0 0IL FELT 1y (0.1
4 §5-8151150-SP SCREW 15/64-28 L=10.5 1447 15/64-28 1=10.5 3
5 #01 B1905-541-B00 NEEDLE BEARING. B 7sE7 ==Kk 99 B 2
6 101-02705 NEEDLE BAR CRANK NE- 9379 l
7 101-04701 NEEDLE BAR CRANK ROD N§- 23905 F 1
8 B1903-552-000 END SCREW LEFT 342 ¥ 1
9 B1414-226-000 NEEDLE BAR CONNECTION SLIDE BLOCK M 1
10 101-02655 COUNTERWEIGHT ASM. T7{teY 9% 1

1 §5-9661120-CP SCREW 1/4-40 L=10.5 oIt 1/4-40 L=10.5 n
12 $5-8681950-SP SCREW 9/32-28 L=19 1447 9/32-28 L=19 1
13 B1212-552-A00 COUNTERWEIGHT PROTECTING PLATE H7ite) $344 1
4 R0-0442401-00 RUBBER RING 0y 1
15 55-7681650-TP SCREW 9/32-28 L=16 MWEiR7 9/32-28 L=16 1
H B1213-552-0A0-A OIL AMOUNT ADJUSTING PIN ASM. )50 2Y3-Fa-27Es 93 1
17 R0-0291801-00 RUBBER RING 0y 9);
18 §5-8660610-TP SCREW 1/4-40 L=6 1437 1/4-40 L=6 1
19 B1202-552-B00-A MAIN SHAFT BUSHING, FRONT 9999 1IN 1
20 101-02507 MAIN SHAFT 999) 1
21 101-03000 MAIN SHAFT BUSHING, INTERMEDIATE 1990490 1
2 CS-147121A-SH THRUST COLLAR ASM. D=14.72 W=12 23RM9F D=14.72 W=12 )i 1
28 §$5-8660610-TP SCREW 1/4-40 L=6 147 1/4-40 L=6 (2)
24 B1214-019-000 SPROCKET RING Afakek 0¥ 3
2 101-03109 SPROCKET WHEEL Afaksb 2
2% §5-6661110-SP SCREW 1/4-40 L=1t L339 1/4-40 L=11 4
27 101-03257 HAND WHEEL ASM. M 23 1
28 #05 101-61057 HAND WHEEL ASM. MW 23 1
29 $B-1200001-00 BEARING D=20x47 #-1A79/) D=20x47 (1
30 R0-4372002-00 RUBBER RING 0y 1)
31 §5-8151550-SP SCREW 15/64-28 L=15 1437 15/64-28 L=15 (2)
32 101-03406 TIMING BELT $4370Amb 1
3 101-21705 BUSHING M) IR 1
H §5-8150510-TP SCREW 15/64-28 L=4.7 M3 15/64-28 L=4.7 2
H B2907-415-0A0 DRIVING CRANK ASM. T/ 3-F-47 33 1
36 5$5-6121220-TP SCREW 3/16-28 L=11.5 737 3/16-28 L=11.5 10}]
a7 101-04602 NEEDLE BAR Ny~ 1
38 101-04859 NEEDLE BAR CONNECTION ASM. NF-§% )3 1
39 $5-7090910-SP SCREW 9/64-40 L=8.5 WETRY 9/64-40 1=8.5 0}]
40 #02_101-47858 NEEDLE CLAMP ASM. 3/16 MF 3/16 )3 1
41 §5-8080660-TP SCREW 1/8-44 1L=5.5 1437 1/8-44 L=5.5 (2)
42 #03 MBP-50081400 NEEDLE DPX5 #14 N DPX5  #14 2
43 #04 MC-2005009-00 NEEDLE 134 NMSO N 134 NSO 2
4 101-21069 NEEDLE BAR FRAME ASM. NF-3-F-§1 )3 1
45 $5-8110510-8P SCREW 11/64-40 L=5 1137 11/64-40 L=5 n
46 101-21309 NEEDLE BAR FRAME POSITIONING BLOCK 3-f-f{t41 1
a7 §8-7080910-5P SCREW 9/64-40 L=8.5 MWEiRS 9/64-40 L=8.5 2
48 101-21556 SLIDE BLOCK GUIDE ASM. 0754 9% 1
49 §$-6121610-TP SCREW 3/16-28 L=15.5 t3}7 3/16-28 L=15.5 1)
50 82913-412-N00 BEARING 3-F-5) A700¥ 1
51 101-21408 BUSHING MNE-3-F-7) 1494 1
52 B2915-415-000 FELT J077HI{ 714} 1
53 WP-0250516-SD WASHER 2. 5x6x0. 5 L3¥h% 2. 5x6. 0x0. 5 l
54 $5-6060410-TP SCREW 3/32-56 1=3.5 1337 3/32-56 L=3.5 1
55 $5-6090660-TP SCREW 9/64-40 1=6 k347 9/64-40 L=6 2
56 #01 B1412-352-A00 NEEDLE BAR LINK PIN, A ME- 128 A 2
57 B2906-415-000 DRIVING LINK TH54 3-F-00) 1
58 101-21606 NEEDLE BAR FRAME ROCK SHAFT M 1
59 §5-6110520-TP SCREW 11/64-40 L=4.5 MWEIRT 11/64-40 L=4.5 1
60 101-22109 CONNECTING ROD Miiasf 1
61 CQ-2000000-00 OIL WICK 2y 0.3
62 101-22000 CONNECTING PIN M ATG) 1
63 101-21804 BUSHING NIEINFY 950890 1
64 §5-8151150-SP SCREW 15/64-28 L=10.5 1437 15/64-28 L=10.5 1
65 101-21952 DRIVING ARM ASM. NG 97 )3 1
66 $§-6121610-TP SCREW 3/16-28 L=15.5 t337 3/16-28 L=15.5 §%
67 #P-0621016-SD WASHER 6. 2x13x1 tifik 6. 2x13x1 1
68 NS-6150430-5P NUT 15/64-28 a9t} 15/64-28 1
69 $D-0900701-TP HINGE SCREW D=9 H=7 f749 D=9 H=T 1
70 101-22257 DRIVING ARM ASM. NBGF 23 1
71 §§-6121610-TP SCREW 3/16-28 L=15.5 t7}y 3/16-28 L=15.5 (N
2 NS-6680320-SP NUT 9/32-28 maidtst 9/32-28 1

Note (iE3T) #01

Selective part.
Exchanging gauge part. (See page 21)
Except JE

—4_

WHRERS

RRY - O8RS QIR—UETBRBT&W)
JEWBR <

JEA

T=3yh74 MRS



3. HOOK & HOOK DRIVING SHAFT COMPONENTS
£ - THB®




REF. NO.  NOTE PART NO. DESCRIPTION [ | AMT.
1 101-08512 HOOK DRIVING SHAFT 2 1
2 #01 B1802-512-0A0-A BUSHING ASM. , FRONT ¥99) A 93 1
3 $5-8152030-5P SCREW 15/64-28 L=20 M3y 15/64-28 L=20 1
4 B1816-512-0A0 HOOK DRIVING SHAFT GEAR ASM. y39) IR 23 2
5 58-8660810-TP SCREW 1/4-40 L=8 37 1/4-40 L=8 (4)
6 #02 101-12050 HOOK SHAFT GEAR ASM., A WYYy ERIMIT )3 2
7 55-8660530-TP SCREW 1/4-40 L1=4.5 M7 1/4-40 L=4.5 (6)
8 B1840-512-0A0 FEED DRIVING CAM ASM. J3-F)048 93 1
9 §5-8150510-TP SCREW 15/ 64-28 L=4.7 47 15/ 64-28 L=4.7 ' N
10 #01 B1803-515-0A0 BUSHING ASM., INTERMEDIATE 7599 Tt 93 1
11 101-08611 PLUNGER BUSHING v T3090-190 i
12 §$-8151150-5P SCREW 15/ 64-28 L=10.5 }47 15/ 64-28 L=10.5 2
13 101-08751 THRUST COLLAR ASM. yIIAIAMIE 93 1
14 SB-1200002-00 BEARING 20x42 A7) 20x42 (1
15 55-8660610-TP SCREW 1/4-40 L.=6 . 37 1/4-40 L=6 (2)
16 $5-6110610-TP SCREW 11/64-40 L=6 k737 11/64-40 L=6 1
17 101-10153 HOOK ASM. AV 2
18 101-10104 HOOK ASM. n @)
19 101-10252 BOBBIN CASE ASM. FEvr-2 93 (2)

20 101-10203 BOBBIN CASE FEA-2 (2

21 101-10401 BOBBIN CASE TENSION SPRING 2N R (2)

22 101-10500 TENSION SPRING INSTALLING SCREW M- MY (2)

23 101-10609 TENSION ADJUSTING SCREW I{H3-0) F3-0939 (2)

24 B9117-051-000 BOBBIN FEy 2

25 55-6090810-5P SCREW 9/64-40 L=7.5 t747 9/64-40 L=7.5 2

26 WP-0371016-5D WASHER 3. Tx8x1 E3%4 3. Tx8xl 2

21 101-11805 BOBBIN CASE OPENING LEVER HETH 2

28 101-09908 SADDLE INSTALLING BLOCK, UPPER EV PR PR 2

29 101-12407 SADDLE INSTALLING BLOCK, LOWER AN v 2

30 $5-6153040-5P SCREW 15/64-28 L=30 k337 15/64-28 L=30 2

31 B1820-051-000 BOBBIN CASE OPENING LEVER LINK T T V) 2

32 €Q-2020000-00 OIL WICK 1y 0.1

33 B1821-051-000 CRANK SCREW STUD ThERT TUH 930K 2

34 B1822-051-000 BOBBIN CASE OPENING LEVER CRANK i 79T 2

35 NS-6110420-SP NUT 11/64-40 074717+ 11/64-40 2

36 €Q-2020000-00 OIL WICK 3y 0.1

37 B1823-051-000 BOBBIN CASE OPENING LEVER CRANK PIN T TAHIT ) 2

38 #02 101-09809 THRUST WASER, B 2979490 R3AM5 B 2

39 #02 SB-3095301-0C NEEDLE BEARING 9.525x9. 52 =77 9. 525x9. 52 2

40 101-09205 BUSHING LxerkiERl] 2

41 101-08007 HOOK SHAFT SADDLE, LEFT LEPEENSL 1

42 $5-9111820-8P SCREW 11/64-40 L=18 0vhyEnt 11/64-40 L=18 2

43 B1860-512-000 HOOK SHAFT SADDLE COVER h947 2

44 §8-7060610-SP SCREW 3/32-56 L=5.5 W77 3/32-56 L=5.5 6

45 WP-0850002-SP WASER 8. 5x18x1. 6 k344 8. 5x18x1. 6 2

46 SM-7082550-SP SCREW M8 L=25 kIR M8 L=25 2

47 §5-8151550-5P SCREW 15/64-28 L=15 37 15/64-28 L=15 2

48 B1818-051-B00 THRUST WASHER, B M 293M9 B 2

49 B1815-563-000 HOOK DRIVING SHAFT BUSHING, LOWER 17 2

50 101-09106 HOOK SHAFT SADDLE, RIGHT e ¥ 1

51 #03 101-97655 LATCH HOOK ASM. 35T )3 1

52 CS-1470710-SH THRUST COLLAR ASM. D=14.72 ¥=7 A7AMFIL D=14.72 W=7 1

53 §5-8110410-TP SCREW 11/64-40 L=3.5 P37 11/64-40 L=3.5 (2)

Note (7E3C) #0L...

Exchanging gauge part.
See page 20~21 for stitch specifcations
“A”, “G" and “s” and page 12 and page 22 for

R — S8R SHERA, T,
“§ I OVTIEN~2 R — U %,
BHLEE P Ic oW TR 12N — U R U

stitch specification “F", respectively. WR—THTBBT &\,
#02...Selective part. ERE S
#03...For JA JAH
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4. FEED MECHANISM COMPONENTS




REF.NO.  NOTE PART NO DESCRIPTION b v o4 A AMT.
1 §§-6110710-TP SCREW 11/64-40 L=6.5 k347 11/64-40 L=6.5 2
2 101-07001 ROD PIN t0fa-tv0qF 1
3 101-06904 FEED REGULATOR CONNECTING ROD t0f3-tv04F 1
4 S$D-0800702-TP HINGE SCREW D=9 H=7 7739 D=9 H=T 1
5 101-07159 FEED REGULATOR ASM. ) f3-v154 I3 1
6 §5-6121610-TP SCREW 3/16-28 L=15.5 k337 3/16-28 L=15.5 9))
7 B1513-280-000 TENSION SPRING LR LRIV 1
8 101-07508 REVERSE FEED SHAFT Fertyyvn-9 1
9 €$-102121A-SH THRUST COLLAR ASM. D=10.2 W=12 A32M7 D=10.2 W=12 13 1
10 $5-8660610-TP SCREW 1/4-40 L=6 137 1/4-40 L=6 (2)
1l 101-08009 0IL SEAL Feathvn-91 M- 1
12 5$5-8660810-TP SCREW 1/4-40 L=8 M47 1/4-40 L=8 1
13 §5-8661040-TP SCREW 1/4-40 L=10 H37 1/4-40 L=10 1
14 B1624-380-000 REVERSE FEED CONTROL LEVER Y- 1
15 #04 B1624-380-00A REVERSE FEED CONTROL LEVER - 1
16 R0-0742401-00 RUBBER RING 0y 1
17 B1634-470-000 STITCH LENGTH REGULATING SCREW e LI EL 2 1

18 B1148-555-000 SPRING Hfa-7 Eaty 1
19 B1147-555-000 PIN Hf39%7Es 1

20 #01 B1623-470-0A0 STITCH DIAL ASM 1¥949 )3 1

21 #04 B1623-470-0AA STITCH DIAL ASM. IRLIE N 1

22 $5-6121050-SP SCREW 3/16-28 L=9.5 k747 3/16-28 1=9.5 1

23 B1649-161-000 TENSION SPRING ADJUSTING SCREW bR Fa-b73Y 1

24 N§-6110420-SP NUT 11/64-40 2sh7tst 11/64-40 2

25 101-07209 TENSION SPRING SUSPENSION BRACKET SLCTES L 1

2 §§-7110910-5P SCREY 11/64-40 L=8.5 W47 11/64-40 L=8.5 1

27 101-06300 FEED ROCKER SHAFT CONNECTING ROD MY oo 1

28 B1610-484-000 FEED BRIVE ECCENTRIC CAM MAL b4 1

29 $5-6661110-SP SCREW 1/4-40 L=11 b74Y 1/4-40 L=11 2

30 $§5-2110930-SP SCREW 11/64-40 L=8. 7 WH337 11/64-40 L=8.75 3

31 B1637-432-000 THRUST COLLAR AL 2319 1

32 #03 B1636-581-B00 NEEDLE BEARING B - &795 B 1

33 S$D-0800701-TP HINGE SCREW D=9 H=7 5749 D=9 H=7 1
34 B1610-512-000 FEED DRIVING SLIBE BLOCK 73-§ 19 4137 1

35 $5-6580752-TP SCREW 1/8-40 L=7 arh)7HRE 1/8-40 L=7 2

36 #02 B1613-512-B00 FEED BOG 3/16 i 3/16 1

37 101-07753 FEED BAR ASM. 94 93 1

38 WP-0621016-SD WASHER 1773 M

39 $5-9151440-CP SCRSW 15/64-28 L=14 ushsERt 15/64-28 L=14 (D

40 RE-0500711-KP SNAP RING 5 Uighin 5 1

4] B1604-012-000-A FEED BAR SHAFT 547 1

42 S$5-8620610-TP SCREW 3/16-32 L=6 M%7 3/16-32 L=6 1

13 101-06003 _FEED -ROCK SHAFT M) I

44 NS-6080210-5P NUT 1/8-44 azhytah 1/8-44 1

45 55-6081810-SP SCREW 1/8-44 1=18 k337 1/8-44 1=18 i

46 B1603-512-0A0 FEED ROCKER ASM. g4 497 48 1

47 §§-7111310-TP SCREW 11/64-40 L=12.8 W37 11/64-40 L=12.8 (2)

48 101-06102 BUSHING MAEINF) Lism 1

49 §5-8681130-5P SCREW 9/32-28 L=11 H37 9/32-28 L=11 2

50 (S-147121A-SH THRUST COLLAR ASM. D=14.72 ¥=12 X33tk D=14.72 W=12 )3 2

51 $5-8660610-TP SCREW 1/4-40 L=6 Hi7 1/4-40 L=6 1))

52 CQ-2520000-00 0IL WICK 17y 0.4

53 §5-7110910-SP SCREW 11/64-40 1=8.5 MWE337 11/64-40 L=8.5 4

54 101-06805 PLATE tfa-279479 2

35 B1652-470-000 FEED DRIVING ROCKER BLOCK t)0f3-4734 hy3t 2

56 101-06557 FEED ROCKER SHAFT CRANK ASM. MMEINITF 93 1

57 $5-6121610-TP SCREW 3/16-28 1=15.5 ti47 3/16-28 L=15.5 (D

58 S$D-0900701-TP HINGE SCREW D=9 H=7 §s47 D=9 H=7 1

59 N§-6680410-SP NUT 9/32-28 oshitst 9/32-28 1

60 101-06201 BUSHING M) 95000l 1

61 €Q-3030000-00 0IL WICK 1y 0.3

62 101-06458 FEED ROCK CONNECTING ROD ASM. MM Vs b3 1

63 NS-6680410-SP NUT 9/32-28 . 274t} 9/32-28 1

64 101-06656 FEED DRIVING ROCKER ASM. trifa-t1s1 )3 1

65 $5-7110510-5P SCREW 11/64-40 L=5 WL 11/64-40 L=5 1

66 B1633-470-000 STOPPER PLATE t90f3-4934 9543 1

Note (iFi2) #01

Replace this part for stitch
specification “G". (See page 11)

RHEER G DIB&IC IR T WS TT

MR=T% BT EW)

i — UiBEh. RMEREAT. G S
See page 20~2] for stitch specifications DW\WTE20~2IR—-T %, BT >V Ti3
“A", "G" and "§" and page 12 and page 22 12— U RUVNR— A TRET X,
for stitch specification “F". respectively.

#03..... Selective part. EIRE

804. ... For URBAN WHITE specification parts. T=s3RT 4 MEBRES

#02..... Exchanging gauge part.

—-8-—



. PRE_SSER BAR & TENSION RELEASE COMPONENTS
WA RWwsHH%




REF.NO.  NOTE PART NO. DESCRIPTION by A AMT.
1 B1517-415-000 HINGE PIN IS EERYF 1
2 B3431-581-000 LIFTING LEVER GASKET Raty 1
3 101-05609 LIFTING LEVER LINK., LEFT L7550 /) 1
4 RE-0600000-K0 SNAP RING 6 E#y M7 6 1
5 B1523-226-000 SNAP RING P17 B 1
6 101-25003 LIFTING LEVER CONNECTING ROD [S2LERE 1
7 RE-0500000-K0 SNAP RING 5 E#y M75 2
8 B3416-552-000 CONNECTING ROD HINGE SCREW LF7F 308- Jui9 2
9 SD-0630301-SP HINGE SCREW D=6.35 H=3 §747 D=6.35 H=3 1

10 B1515-415-000 LIFTING LEVER E¥7¥44 1
11 B1531-415-000 SUSPENSICN L¥7¥45 miay 1
12 B1522-180-000 SPRING Abai- KE 1
13 SD-0630275-5P HINGE SCREW D=6.35 H=2.7 §747 D=6.35 H=2.7 1
14 S$8-7080520-5P SCREW 1/8-44 L=4.9 W37 1/8-44 L=4.9 2
15 WP-0330500-MB SPRING WASHER M3 bI¥hR 25T M3 2
16 B3135-415-000 TENSION RELEASE LINK, B {tapt sy B 1
17 SD-0640231-SP HINGE SCREW D=6.35 H=2.3 §7%7 D=6.35 H=2.3 1
18 101-23305 TENSION RELEASE LINK, A 1hantsy A 1
19 SD-0720331-SP HINGE SCREW D=7.24 H=3.3 §s47 D=7.24 H=3.3 1
20 101-25102 LIFTING LEVER LINK, RIGHT LETH) 097 1
21 101-25201 CONNECTING ROD, VERTICAL LTV R 1
22 S$D-0600322-SD HINGE SCREW D=6 H=3.2 §s%7 D=6 H=3.2 1
23 B1509-227-000 PRESSER SPRING REGULATOR 1 fa-¥949 1
24 B1511-555-000 NUT 1/2-28 t41fa-9%9 ta} 1
25 #03 110-71701 NUT 1/2-28 H1fa-v737 $s1 1
26 B1510-227-000 PRESSER GUIDE BAR H1 7HF- 1
27 #02 B1505-227-000-A PRESSER SPRING L fa-¥96G 1
28 B1501-581-000 PRESSER BAR thif- 1
29 B1507-552-000 PRESSER BAR GUIDE BRACKET ASM. H1f-f4 13 1
30 5§5-7111410-SP SCREW 11/64-40 L=14 W47 11/64-40 L=14 98]
3 B1502-541-000 PRESSER BAR BUSHING, LOWER g vk 1
32 §5-7090910-TP SCREW 9/64-40 L=9 W37 9/64-40 L=9 1
33 #01 101-52759 PRESSER FOOT ASM. 3/16" 1 (2.0) 3/16 93 1
34 $S-7120910-SP SCREW 3/16-28 L=9 WE747 3/16-28 L=9 1

35 B1520-552-000-A HAND LIFTER 17y bit- 1

36 R0-0371801-00 RUBBER RING 0 vy 1

37 WP-0740516-5P WASHER 7.4x11. 8x0.5 b3¥h4 7.4x11. 8x0.5 1

38 101-05569 HAND LIFTER CAM ASM. HI7¥9) 93 1

Note (i¥&C) #01..... Exchanging gauge part. R — Uthshe BTN, 6. ST Ko\ T
See page 20~21 for stitch specifications 320~21R—2 % HEEHEF Ic>VWTIRIZR—
“A", “G” and “S” and page 12 and page 22 JRUWR—IEITBEBT I,
for stitch specification “F", respectively.
#02..... Replace this part for stitch PHIBE T OBAICIIIRT 3G TT .
specification “F", (See page 12) (I2R=D2TEBTEW)
#03..... For URBAN WHITE specification parts. 7 =3R4 MEEES

— 10 —-



6. EXCLUSIVE PARTS BY STITCH SPECIFICATION

g L

(1) EXCLUSIVE PARTS FOR STITCH || (2) EXCLUSIVE PARTS FOR STITCH
SPECIFICATION"A" SPECIFICATION"G"
#iHE" A" BABS #itE" G " BASS

—e— e - e -,
= m e e e e e e e e - —— — — = — o

g9
:

(1)EXCLUSIVE PARTS FOR STITCH SPECIFICATION “A”  #HB“A"4R48

REF.NO.  NOTE PART NO. DESCRIPTION b v 1A AMT
1 101-24758 TENSION POST BASE ASM. {Mfa-y 43 1
2 D3129-555-D00 THREAD TENSION SPRING {M3-y X} (2)
3 #01 MSG-19060900 NEEDLE SGX1806 #9 M §GX1906 #9 2
4 #02 MC-2005006-50 NEEDLE 134 NM65 N 134 NMBS 2

Note (7E32) #01..... Except JE JEIZBEL
#02..... For JE JEA
* All other parts except the above are common to stitch specification “S".
(Except exchanging gauge parts) '
LA OSpeRidkETRE S LHETT, G — UBBIRERO)

(2)EXCLUSIVE PARTS FOR STITCH SPECIFICATION “G"  BHE“G'8E4%

REF.NO. NOTE PART NO. DESCRIPTION | SV I AMT.
5 101-24774 TENSION POST BASE ASM. N ERRN 1
6 B3129-526-000 TENSION SPRING {M3-y i (2)
7 101-07357 STITCH DIAL ASM . 148 )3 1
8 #03 101-61156 STITCH DIAL ASM. FELTE A 1
9 101-88001 THREAD GUIDE, B 1b7744 B 1

10 #01 MDP-500B2100 NEEDLE DPX5 #21 N DPX5 #21 2
11 #02 MC-2005013-00 NEEDLE 134 NM130 N 134 NM130 2
Note (i¥3c) #0l..... Except JE JE{IRRL
#02..... For JE JEA
#03..... For URBAN WHITE specification parts. TNk 4 MRS

+ All other parts except the above are common (o stitch specification “S".
(Except exchanging gauge parts)
LA DHRRIEERE S LHETY, Ky — VBRI L)

— 1=



(3) EXCLUSIVE PARTS FOR STITCH SPECIFICATION “F~
LR P SAME

(@@

(@

(

(@

(

&

- e > - > e e e . e = = -

REF. NO. NOTE PART NO. DESCRIPTION [V ) AMT.
1 101-24758 TENSION POST BASE ASM. {M3-y 53 1
2 D3129-555-D00 THREAD TENSION SPRING {Ma-y14 (2)
3 B1505-227-T00-A PRESSER SPRING T HL f3-¥7; 1
4 401 MSG-19650300 NEEDLE SGX1965 #9 N SGX1965 #9 2
5 #02 MC-2005006-50 NEEDLE 134 NM65 N37 134 NMB5 2
6 #03 101-85205 BED SLIDE, RIGHT T-T7%3- R4y ¥ 1
7 #03 101-85106 BED SLIDE, LEFT F-T953- ZA049 b4 1
8 #03 101-85056 BED SLIDE ASM. F=719%3- 244 43 1
9 #03 S$S-8110320-SP SCREW 11/64-40 L=3.2 b33 11/64-40 L=3.2 1)
Note (i%&2) #01...Except JE JEEBE<
#02...For JE JEA
#03...For A, BTypes for tape attaching with stitch Lttt "F" oF—7fFFA, By A
specification ™ F", (Only S type is common to TTT, (S7AFidsd k" S
stitch specification” S”.See page 21) HFETE, 2AR—-CETERTIN)

+ All other parts except the adove common to stitch specification " S" (Except exchanging gauge parts)
LS DESRRIIEEEEE " S” LHETY, ( RS — UERIIR<)

—12 —



7. LUBRICATION COMPONENTS
#a T BE £%

—-13—



REF.NO.  NOTE PART NO. DESCRIPTION t v b A AMT.
1 B3529-226-000 OIL FELT PRESSER b2~ 7Lpbids 1
2 101-25755 OIL RETURN FELT ASM. hrya- 7hMdL )8 1
3 S$S-7110710-5P SCREW 11/64-40 L=T WLy 11/64-40 L=T 3
4 B3538-112-000 CORD HOLDER ity 2
5 101-25557 OIL WICK HOLDER ASM. FrEsay YL )3 1
6 B3524-552-000 PLUNGER THRUST PLATE Tivir- bty 2
7 $§-7110710-SP SCREW 11/64-40 L=7 W27 11/64-40 L=T 2
8 B3534-155-000 PLUNGER Pt 2
9 B1214-038-000 PULNGER SPRING Tivir- ok 2
10 BP-3000000-00 VINYL TUBE, WHITE D=3 E=-i7 0.1
11 5Q-1150451-M2 CONNECTING SCREW F2-TVr %9 2
12 BP-3000000-00 VINYL TUBE, WHITE D=3 £zt 7 0.1
13 101-27009 CONNECTING SCREW CAP y-29F4ry ! 1
14 101-26902 OIL PIPE CONNECTING SCREW $1-19¥7 1
15 B3530-555-000 OIL SIGHT WINDOW 7733F 1
16 R0-1952401-00 RUBBER RING 07 1
17 §S-7111810-5P SCREW 11/64-40 L=18 W74y 11/64-40 L=18 2
18 101-26001 OIL TUBE $1-147 1
19 101-25904 OIL TANK s 1

20 BP-3600000-00 VINYL TUBE, WHITE D=3 £z 7 0.4

21 $Q-1110401-M2 CONNECTING SCREW F1-TV /5739 3

22 BP-3600000-00 VINYL TUBE, WHITE D=3 Ez-lU7 0.3

23 B3538-112-000 CORD HOLDER Hihty 2

24 §8-7110710-5P SCREW 11/64-40 L=7 W33y 11/64-40 L=77 2

25 101-26209 MANIFOLD 7737/M94 1

26 $5-6111610-SP SCREW 11/64-40 L=16 k337 11/64-40 L=16 2

21 101-26324 SUCTION $1-17% 1

28 $5-2110930-5P SCREW 11/64-40 L=8.7 W4y 11/64-40 L=8.75 1

29 B1851-512-000 FILTER SCREEN $1-27f 7% 1

30 B1850-512-000 BUSHING HOLDER $1-27F Y 1

3l 55-7090910-5p SCREW 9/64-40 L=8.5 W74y 9/64-40 L=8.5 1

32 NS-6090310-SP NUT 9/64-40 27h+It 9/64-40 1

33 BP-3000000-00 VINYL TUBE, WHITE D=3 EZ- 7 0.2

34 NS-6110420-5P NUT 11/64-40 0vhs7h 11/64-40 3

35 B1834-512-000-A 0IL ADJUSTING SCREW W3- f3-43J 3

36 BP-3000000-00 VINYL TUBE, WHITE D=3 Ez-7 0.1

37 BP-3000000-00 VINYL TUBE. WHITE D=3 Ez-7 0.1

38 BP-3000000-00 VINYL TUBE. WHITE D=3 Ez-i7 0.3

39 BP-3000000-00 VINYL TUBE. WHITE D=3 Ez-7 0.3

40 101-26803 OIL TUBE HOLDER M7 2

41 101-26654 OIL WICK HOLDER ASM. RIGHT T 2y )3 1

42 $S-7110340-SP SCREW 11/64-40 L=3.2 WET47 11/64-40 L=3.2 1

43 101-26555 OIL WICK HOLDER ASM. LEFT ESUNMINT 27 4L )3 1

44 NS-6110310-SP NUT 11/64-40 o/hstIh 11/64-40 1

45 §S-7111410-SP SCREW 11/64-40 L=14 WAy 11/64-40 L=14 1

— 14—



OIL RESERVOIR & KNEE
Mg - e RERR

LIFTER COMPONENTS

- — - -

4

\

P o e ——— = = — - -

-

13

—15—

REF. ND.  NOTE PART NO. b v 1A AMT,
1 101-27579 OIL RESERVIOR ASM. 77357 13 1
2 101-27561 OIL RESERVIOR ASM. 773930 )% (1
3 B8227-125-000 FELT CUSHION b7 973y 4
4 B8226-125-000 RUBBER CUSHION b7 $41dh 4)
5 101-27504 0IL RESERVOIR 77357 1)
6 #01 101-27702 SEAT T73590% (1
7 101-27801 FELTER SCREEN HOLDER oh7itiL o)
8 101-27603 FELTER SCREEN 0a73 (D
9 §5-7701010-SP SCREW 5/16-24 L=10 iy 5/16-24 L=10 (2)
10 R0-0681301-00 RUBBER RING 00 (2)
11 B3420-552-0A0 KNEE PRESS ROD ASM. L¥77339) )% (D
12 B3420-555-000 KNEE PRESS ROD b¥77315) (1)
13 B3427-122-000 KNEE PRESS ROD MOUNTING BRACKET Ef7F 9790 MIrST N
14 $5-9182010-SN SCREW 9/32-20 L=20 07§k 9/32-20 L=20 (2)
15 B3426-552-000 THRUST RING L§77 339) R3x19% (1)
16 B3429-555-000 SPRING LF77 770G 3
17 B3425-555-000 CONNECTING ROD VERTICAL ti77 M7AT oy
18 $5-8152080-SR SCREW 15/64-28 1=19.5 F47 15/64-28 L=19.5 )]
19 NS-6150430-SR NUT 15/64-28 2742} 15/64-28 (2)

20 55-9151610-SR SCREW 15/64-28 L=16 osh$ht 15/64-28 (1)

21 §8-8153010-SR SCREW 15/64-28 1=30 M%7 15/64-28 1=30 D

22 B3419-552-0A0-A KNEE LIFTER PLATE ROD ASM. bf77 9790 2 1

23 B3430-552-0A0 KNEE PRESS PLATE ASM. L7749 93 H

24 B3431-552-000-4 KNEE PRESS PLATE COVER LF774Y - (1

2 $5-8661120-CP SCREW 1/4-40 L=10.5 ush)¥ht 1/4-40 L=10.5 (1)

26 B3419-122-000 KNEE LIFTER PLATE ROD L4757 9799 (1)

27 101-25359 KNEE PRESS LIFTER ROD ASM. 37422 SN 1

28 B8228-125-000 OIL RESERVOIR MAGNET viad 1

29 #02 101-28205 OIL FILTER 7739594 1

Note (iF32) #01...Except JE JE{ZBR S
#02... For JE JEA



9. THREAD TENSION CONTROLLER COMPONENTS
B

REF.NO. NOTE PART NO. DESCRIPTION b v F A AMT.
1 101-23453 KNEE PRESS LIFTER ROD ASM. Ahartog- 23 1
2 #01 101-24766 TENSION POST BASE ASM. {}3-y )3 1
3 B3128-051-000 THREAD TAKEUP SPRING PRIYS ()
4 101-24501 THREAD TAKE-UP SPRING STUD 1 Mg ¢)]
5 101-24055 TENSION POST ASM. {M3-¥544) 3% (1)
6 B3134-521-000 TENSION RELEASE LEVER b4y 4))
7 SD-0470281 -SP HINGE SCREW D=4.7 H=2.8 §s%7 D=4.7 H=2.8 (2)
8 B3127-527-000 PIN B {1kt €7 B (1)
9 B3127-051-000 TENSION RELEASE PIN, SHORT {hans €y (1)
10 B3126-051-000 TENSION DISK {M3-7 %3 (4)
11 B3132-051-000 TENSION DISK HOLDER {M3-447 t41 (2)
12 #01 B3129-012-A00 TENSION SPRING 1H3-4: A (2)
13 B3120-125-000 TENSION DISKG STOPPER 1H3-4%7 M7/F} (2)

14 B3119-771-000 TENSION NUT {H3-911} (2)
15 B3143-527-000 TAKE-UP SPRING GUIDE STUD AMURR DY EYL) (1)
16 B3137-527-0A0 THREAD TAKE-UP SPRING GUIDE ASM. 1 AR ToH 93 (2)
17 B3142-527-000 TAKE-UP SPRING GUIDE PLATE A IR TAHAS )
18 B3139-527-000 COLLAR 1 G 90h3- (1)
19 B3128-527-000 THREAD TAKE-UP SPRING B {MG B (1)
20 B3140-527-000 THREAD TENTION POST A R AFFSH (1)
2] $5-8080410-TP SCREW 1/8-44 L=3.5 t4%7 1/8-44 1=3.5 1)
22 $5-8080610-SP SCREW 1/8-44 L=5.5 F#37 1/8-44 1=5.5 (1)
23 B3138-527-000 TAKE-UP SPRING ADJUSTING PLATE B {MUs F3-v945 B (1)
24 $5-7080520-SP SCREW 9/64-40 L=4.5 W77 9/64-40 L=4.5 )
25 B3141-527-000 PRESSER COLLAR 1SR T (1)
26 B3125-527-000 TAKE-UP SPRING GUIDE 1M Kby (1)
27 B3125-012-000 THREAD TENTION STUD NUT 13-y 4} (n
28 §$-7110710-SP SCREW 11/64-40 L=7 IEIRTY 11/64-40 L=T 2
Note (iE3g) #0l...Exchanging by Stitch specification. R L O RRT 280G BHEEE A", Gz

See page 11 for stitch specifications
“A” and “G" and page 12 for stitch
specification “F", respectively.

—16 —
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10. BELT COVER & BOBBIN WINDER COMPONENTS
N b A= B EEBBRG

REF. NO.  NOTE PART NO. DESCRIPTILON t v A ANT,
1 101-28056 BELT COVER ASM. Abh- 93 l
2 #01 101-61552 BELT COVER ASM. A= 4147-F 93 1
3 101-28106 BELT COVER PLATE bk 79 (D
4 201 101-61404 BELT COVER PLATE Akan- 79 (1
S S§S-7110510-SP SCREW 11/64-40 L=5 IWE3E7 11/64-40 L=5 (6)
6 101-28007 BELT COVER Ahban- (1)
7 201 101-61503 BELT COVER A bit- ()
8 WP-0621016-SD WASHER 6. 2x13x1 E7¥h% 6. 2x13x1 (h
9 §8-7150740-SP SCREW 15/64-28 L=7 W7 15/64-28 L=7 (n
10 160-39105 BELT COVER SUPPORT STUD Ay a2 (1

11 SK-3482500-SC WOOD SCREW D=4.8 L=25 WerRJ D=4.8 L=25 (2)
12 WP-0501016-5C WASHER 5x10. 5x1 k3¥A% 5x10. 5x1 2
13 B3201-012-0A0 THREAD WINDER ASAL {b4-f 93 9}
14 #01 106-26158 THREAD WINDER ASM. {Ha-y 93 (N
15 B3125-012-000 THREAD TENSION STUD NUT 1Ha- $9} (0
16 B3129-012-800 TENSION SPRING B {Ma-91t% B (1)
17 B3126-012-000 TENSION DISC {M3-7 §3 (2)
18 $5-7110840-SP SCREW 11/64-40 L=7.8 WETH7 11/64-40 L=T7.8 1
19 WP-0501016-SC WASHER 5x10. 5x1 3k 5. 0x10. 5x1 (1
20 B3223-012-0A0 THREAD TENSION BRACKET ASM. 1034 {Ma-A-51 )3 40
21 B3204-012-000 BOBBIN WINDER BASE 1het5 1 I

22 83214-012-000 BOBBIN WINDER WHEEL {h7 ()

23 §§-8110510-SP SCREW 11/64-40 L=5 b37 11/64-40 L=5 oY

24 B3229-012-000 BRAKE CLAMP F-bb HH149 (0

25 §5-7110410-§P SCREW 11/64-40 L=4 WY 11/64-40 L=4 4%

26 B3228-012-000 RUBBER BRAKE -0} N

27 B3212-012-000 SPINDLE 113497 23 D

28 $D-0490261-SP HINGE SCREW D=4.9 H=2.6 547 D=4.9 H=2.6 (1)

29 B3217-012-000 STOP LATCH FEst (N

30 §5-7081310-SP SCREW 1/8-44 L=12.5 W37 1/8-44 1=12.5 (1)

3l B3201-012-000 BOBBIN WINDER 113454 (1

32 #01 B3201-012-00A BOBBIN WINDER 11494 (1)

33 #01 B3203-555-000-A BOBBIN WINDER WHEEL {1407 9

34 #01 B3204-012-00A BOBBIN WINDER BASE 1454 (D

Note (i£22) #01.....

For URBAN WHITE specification parts.

—17 —
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11.

- e e e — = - - - — e = o m mm o e e = - — . - - -,

BELT COVER & B
N)bAHsN—-

REF. NO.  NOTE PART NO.

1 101-28064 BELT COVER ASM. b= AR 9% 1
2 101-28106 BELT COVER PLATE hhan- 79 1
3 §§-7110510-5P SCREW 11/64-40 L=5 WEFEY 11/64-40 L=5 (6)
4 101-28007 BELT COVER Al b= 1)
5 WP-0621016-SD WASHER 6. 2x13x1 b3} 6. 2x13x1 (1)
6 $S-7150740-5P SCREW 15/64-28 L=T7 We7R7 15/64-28 L=T (1
7 100-39105 BELT COVER SUPPORT STUD Rhbs- yFa- ¢}
8 SK-3482500-5C WOOD SCREW D=4.8 L=25 WErR7 D=4.8 L=25 (2)
9 WP-0501016-SC WASHER 5x10. 5x1 b3 5. 0x10. 5x1 (2)
10 63204-116-040 BOBBIN THREAD WINDER ASM. {$)-f 93 (N
11 B3125-012-000 THREAD TENSION STUD NUT {}3-v +4b (2)
12 B3129-012-B00 TENSION SPRING B {tfa-y 1} B (2)
13 B3126-012-000 TENSION DISC {ha-747 4)
14 5$5-7110840-SP SCREW 11/64-40 1=7.8 ME747 11/64-40 1=7.8 (4)
15 WP-0501016-SC WASHER 5x10. 5x1 k3¥fk 5. 0x10. 5x1 (2)
16 B3223-012-0A0 THREAD TENSION BRACKET ASM. 1% {Ma-7A-51 )3 2
17 63204-116-0C0 BOOBIN WINDER BASE ASM. {12454 93 D
18 63213-116-000 THREAD GUIDE R (D
19 B3214-012-0A0 BOBBIN WINDER WHEEL ASM. kit T H (1
20 5$5-8110510-SP SCREW 11/64-40 L=5 137 11/64-40 L=5 (1)
21 B3229-012-000 BRAKE CLAMP - b 914y o)
22 $S-7110410-5P SCREW 11/64-40 L=4 WEik7 11/64-40 L=4 9))
23 B3228-012-000 RUBBER BRAKE E{F-Aib (O
24 (3212-116-0A0 THREAD WINDER SHAFT ASM. {1349y 13 (N
25 B3210-771-000 BOBBIN SET SPRING FEy btk 99)
26 B3224-771-000 COLLAR {1349 hi- (1)
21 §D-0490261-SP HINGE SCREW D=4.9 H=2.6 547 D=4.9 H=2.6 (n
28 G3217-116-000 BOBBIN PRESSER FEv (1)
29 §5-7081310-SP SCREW 1/8-44 L=12.5 Wy 1/8-44 L=12.5 (1
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12. THREAD STAND COMPONENTS

REF. NO.  NOTE PART NO. DESCRIPTION b v oA AMT,
1 101-28650 THREAD STAND ASM. {M719¢f I
2 B83319-704-L00 THREAD GUIDE {hif 4)
3 SM-6061610-SC SCREW M6 L=16 £33 M6 L=16 (4)
4 B3318-704-L00-A THREAD GUIDE ARM JOINT MV vhhty 4
5 B3311-704-000 SPOOL REST ROD RUBBER CAP 113749 #3944 M
6 D3313-555-D00 SPOOL REST ROD, UPPER 1M7ky 91 (N
7 83305-704-000-A SPOOL REST ROD JOINT 1H789 9%7 (N
8 NM-6050001-SE NUT M5x0. 8 075939} M5%0.8 172 (2)
9 SM-4051405-SE SCREW M5 L=14 14237 M5x0. 8 L=14 (2)

10 B3322-704-L00 SPODL_RETAINER {134 7V 4)
1 B3320-704-L00-A SPCOL PIN {1%9rEy )]
12 B3311-012-000 SPOOL REST CUSHION 1kt ¥ 4)
13 83303-704-100-A SPOOL REST 11495¥7 4)
14 D3301-555-D00 SPOOL REST ROD, LOWER 1789 93 (1)
15 B3302-704-108-A SPOOL REST ARM, B {4797 B 4)
16 B3317-704-000 NUT C15 119789 Hitab (2
17 #P-1702600-S0 WASHER 17x30x2. 6 kit 17x30x2. 6 (2)
18 15-1643202-KR SPRING WASHER 16. 4x26. 6x3. 2 Kidh4 16. 4x26. 6x3. 2 N
19 MAO-11532000 STAPLE 3-F 37970 (3)
20 #S-0510002-KN SPRING WASHER 5. 1x8. 5x1. 3 M3 5. 1x8. 5x1. 3 4)

21 NM-6050001-SE NUT M5x0. 8 07519t M5%0.8 172 4

22 #01 106-24757 THREAD STAND ASM. 14719 )% 1

23 #01 111-83803 SPOOL REST ARM 119797 B (4

24 #01 111-84306 THREAD GUIDE ARM JOINT AHHITA 990y (4)

25 #01 111-84108 SPOOL_REST ROD RUBBER CAP 1H9789 #3394 (1)

26 #01 111-83704 SPOOL REST ROD, UPPER {7y 91 ()

27 #01 111-84207 SPOOL REST ROD, JOINT 1H97599%7 (N

28 #01 111-84009 SPOOL RETAINER S xivigv (4)

29 #01 111-83802 SPOOL REST 1149545 4)

30 801 111-83605 SPOOL REST ROD. LOWER 1M789 939 (1)

31 #01 D3310-555-D00 RUBBER WASHER 11789 #9934 (2)

Note (#3C) #0L.....

For URBAN WHITE specification parts.
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